MECHANICAL | CHEMICAL | NOT | DURABILITY | BITUMEN | 501
Civil Engineering Material Testing Laboratory

180/ IEC 170252017 NADRL Accredited Testing Laboratary
GSTIN : 2TADWFSRAZAERITL

TEST REPORT
I - ADMIXTURE
RrperiNe . SC / 150887 | 52047/ C-3 Irweard Mo ST 52047
ULE Mo TC 125000007814 Repart Issue date | 16/11/2024
Isswe To M/5, ADD CHEM INDUSTRIES | Dale of Receipl 12112024
A BOL PRISHA APFARTMENT BEHIND KAMALA ARCADE Daie of start 121172024
RABALE NAVI MUMBAI Date of Comalation | 14/11/2024
Condition of Sample |Good
Afiuature, Pradiucl Mame - ACI Plask PC S00
Projoct | Site Add '
s ADD CHEM INDUSTRIES
|Letter Reterence Letter Dated 108112024
Sample Descriptien/ID Mark ACI PLAST PC 500 {Concrele Sdmaxture)
- Size/Srandf Batch Na.: Fimpsavz2
Dissiplne : Mechanical Tesiing | ]ﬁruuu : I Building Material
Results And Dbservations
1 Result
& ; S Reguirements
: Tests ACIPLAST % Dvar {as por 15:9103-1999) RA 2012
h 5 v
@ Test Methad Cantrol PC 800 P Tabls 1A & Tabis 16
Length Change Percent Over Contral
- Samale IS NFP-195% :
RA - 2018 0oas 0.0 0L0as 0.000 Max
fal IEdays
|5 103 1995
AT Cortoat % | ! 3 M
B r Conten Ba- 2018 12 21 os 15 Max
Less Of Werkabslity on standing (45 15 9103 159%
¥: Iond Ppad 60 5 125 g
v fricw g 590 l 510 - 620 mm
Femari
1 Test regen shall nat be reproduced excegt in full without consent of Sttar technelogies.
i  Anycorrgction invalidates this repor] =
1 The tes! results reported and repert anly 1o Lhe sample tested as submitled by (he cuslamer =
=
— =
’.r'tAM'“_,—L_'_' ashri Tambadkar =
mit Bansode Beehnleal Manager E
Sr. Chivmist horized Slgnotary -
Reviewed By sabeil =
Fage 2ol End cf Repori C PRt Mo ST/FMITR ==
- wwnelclcert.oom
Havl Mumbal : sftartsch 123 gmallcom bl www.slloriech.com 2
B - NG cLY
EJ Lab : Piatinum Springs, B-8, Plat No. G-20 to G-24, Nr, Dana Bank, Taloja MIDC, Tal. Panvel - 410208, uevea asouas e
150 9001:3015

UDYAM - MH-33-015525]  Rgn, Mo, INTZE484

€] Panvel ; + 91 67686 88009 / 022 6881 1610




